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Test specification:

Standard..........ccccoeeeeen 47 CFR Part 15C

RSS-210, Issue 8, 2010-12
RSS-Gen, Issue 3, 2010-12
ANSI C63.4:2009

Equipment under test (EUT):

Product description

Model No.

Hardware version

Firmware / Software version

Test result

Navigation system with GPS, Bluetooth and radio receiver
LCN2.0A

015

0736
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Possible test case verdicts:

- neither assessed nor tested ... : N/N

- required by standard but not appl. to test object........:  N/A

- required by standard but not tested............................ o N

- not required by standard for the test object ............... N/R

- test object does meet the requirement.................... P (Pass)

- test object does not meet the requirement..................  F (Falil)

Testing:

Date of receipt of testitem ...........cc.ccoovvvvecvieiieees. - 2012-05-22

Date (s) of performance of tests .........ccccccccevnr - 2012-05-22 — 2012-7-26
Compiled bYvcumenasmmmmanan . Antje Bartusch

Tested by (+ signature).................... ' Burkhard Pudell
(Testing Manager)
Approved by (+ signature) ............... :

(Test Lab Manager) Jens Zimmermann

Date ofissue........cccoooeiiviiiiii. . 2012-08-03

Total number of pages.........c........... . 225

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It
is the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:
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1 Equipment (Test item) Description:

Description Navigation system with GPS, Bluetooth and radio receiver
Model LCN2.0A

Serial number None

Hardware version 015

Software / Firmware version 0736

Equipment type

Radio module

Radio type

Transceiver

Radio technology

Bluetooth

Operating frequency range

2402 - 2480 MHz

Assigned frequency band

2400 - 2483.5 MHz

FLow 2402 MHz
Main test frequencies Fuip 2441 MHz
Fhich 2480 MHz
Spreading FHSS
Modulations GFSK, PI1/4-DQPSK, 8-PSK

Number of channels

79 hopping channels at all

Channel spacing 1 MHz
Number of antennas 1
Type integrated
Model unspecified
Antenna -
Manufacturer | unspecified
Gain -3.4dBi
Robert Bosch Car Multimedia GmbH
Robert-Bosch-Strale 200
Manufacturer
31139 Hildesheim
GERMANY
VoM 13.5VDC
Power supply VMmN 16.0
VMIN 96
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1.1 Photos — Equipment External
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Photos — Equipment internal
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PCB 2 TOP
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Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Seite 7 von 225




<& eurofins
Product Service

1.3 Photos — Test setup

TEST SETUP RADIATED MEASUREMENTS
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1.4  Supporting Equipment Used During Testing

Product Service

P_lr_?/g:i:t Device Manufacturer Model No. Comments
AE Mobile Phone Pantech C820

*Note: Use the following abbreviations:

AE : Auxiliary/Associated Equipment, or

SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables
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1.5 Test Modes

Mode # Description

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
DH5-SngI Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle =79 %

Power level = Maximum

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
2DH5-Sng| Modulation = m/4-DQPSK

Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle =79 %

Power level = Maximum

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
3DH5-Sngl Modulation = 8-DPSK

Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle =79 %

Power level = Maximum

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit
Spreading = Hopping
DH5-H0p Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle =79 %

Power level = Maximum

Test Report No.: GOM-1205-1991-TFC247B-V02
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2DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 1/4-DQPSK
Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle =79 %

Power level = Maximum

3DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 8-DPSK
Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle =79 %

Power level = Maximum

Receive

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone receive
Spreading = Hopping
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1.6 Test Equipment Used During Testing
20dB Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Number of hopping frequencies
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Time of occupancy
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic Frankonia AC 5 EF00395 calibration calibration
chamber
Spectrum Analyzer R&S FSIQ26 EF00242 2012-05 2013-05
Biconical Antenna R&S HK 116 EF00012 2010-01 2013-01
LPD Antenna R&S HL 223 EF00187 2011-02 2014-02
LPD Antenna R&S HL 025 EF00327 2010-02 2013-02
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of uV/m. The following formula is used to convert the units of yV/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading . Netreading - FCC limit = Margin
21.5dBuyvV + 26dB= 47.5dBuV/im :  47.5dBuV/m-57.0 dBuV/m =-9.5 dB
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-210

Product Specific : Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen 4.6.1 N/R Informational only
FCC § 15.247(a)(1) . Public notice
IC RSS-210 § Ag.1 |20 dB Bandwidth DA00-705 | PASS
FCC § 15.247(a)(1)(iii) . . Public notice
IC RSS-210 § A8.1 Number of hopping frequencies DA 00-705 PASS
FCC § 15.247(a)(1) . . Public notice
IC RSS-210 § A8.1 Frequency hopping channel separation DA 00-705 PASS
FCC § 15.247(a)(1)(iii) |+ ! Public notice
IC RSS-210 § A8.1 Time of occupancy (Dwell time) DA 00-705 PASS
FCC § 15.247(b)(1) . Public notice
IC RSS-210 § A8 4 Maximum peak conducted power DA 00-705 PASS
47 CFR 15.207 . -
RSS-Gen 7.2.4 AC power line conducted emissions ANSI C63.4 N/R
FCC § 15.247(d) . Public notice
IC RSS-210 § A8.5 Band edge compliance DA 00-705 PASS
FCC § 15.247(d) . - Public notice
IC RSS-210 § A8.5 Conducted spurious emissions DA 00-705 PASS
FCC § 15.247(d)
FCC § 15.209 Public notice
IC RSS-210 A8.5 Transmitter radiated spurious emissions DA 00-705/ PASS
IC RSS-Gen 4.9 ANSI C 63.4
IC RSS-Gen 7.2.5
IC RSS-Gen 4.10 . . . .
IC RSS-Gen 6.1 Receiver radiated spurious emissions ANSIC 63.4 | PASS
Remarks:
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. IC RSS-Gen

Verdict: PASS

Test according to

Reference Method

measurement reference

RSS-Gen 4.6.1

Tested frequencies

Test frequency range

I:LOW / I:MID/ I:HIGH

Limits

None (Informational only)

Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Resolution bandwidth set to 1 % of span

4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement function

Test results
Channel Frequency [MHZz] Mode Occupied Bandwidth [kHz]
FLow 2402 DH5-Sngl 851.70
Fuio 2441 DH5-Sngl 861.72
Fricu 2480 DH5-Sngl 861.72
FLow 2402 2DH5-Sngl 1172.34
Fumio 2441 2DH5-Sngl 1172.34
FhicH 2480 2DH5-Sngl 1172.34
FLow 2402 3DH5-Sngl 1192.38
Fumio 2441 3DH5-Sngl 1192.38
FhicH 2480 3DH5-Sngl 1192.38
Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02
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Occupied Bandwidth — DH5-Sngl Fow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 0 / 2402 MHz / GFSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
@ Ref Lvl -1.45 dBm VBW 100 kHz
10 dBm 2.40199499 GHz SWT 14 ms unit dBm
1
7.5 dB Offsef vi([T1] -1.45 den| g
] 2.40199499 GHZz
OP 851.70340681 kHz
VT1 [T1] -19.74 dBn
1 2.40156413 GHZz
VT2 [T1] -21.01 dBn
T 2 2.40241583 GHz
-2 v
1IVIEW //./ ‘(\ 1MA
. \
—4 / \
_5 A Vh
W WS UV NUAAHALA
-6
-7
-8
-9

Center 2.402 GHz

500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 851.7 KHz

Date:

25.JUL.2012 09:11:26
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Occupied Bandwidth — DH5-Sngl Fyp

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 39 / 2441 MHz / GFSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
@ Re¥f LvI -0.52 dBm VBW 100 kHz
10 dBm 2.44099499 GHz SWT 14 ms unit dBm
1
7.5 dB Offsef vi([T1] -Q.52 den| g
1 2.44099499 GHz
OP 8G1.72344689 kHz
’\/\ VTl [T1] ~19.04 dBn
1 2.44055411 GHz
VT2 [T1] -20.04 dBn
T 2 2.44141/583 GHz
-2 V\
1VIEW / \_\\ 1MA
-3
. V/ \\f
- W/ \W
AL p AN WA M A
-6
-7
-8
-9

Center 2.441 GHz

500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 861.7 KHz

Date:

25.JUL.2012 08:47:46
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Occupied Bandwidth — DH5-Sngl Fyicn

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 78 / 2480 MHz / GFSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -0.62 dBm VBW 100 kHz
10 dBm 2.47999499 GHz SWT 14 ms unit dBm
1
7.5 dB Offsef vi([T1] -Q.62 den| g
1 2.47999499 GHz
OP 861.72344689 KAz
’\/\ VTl [T1] -19.25 dBm
1 2.47955411 GHz
VT2 [T1] -19.86 dBn
i 2 2.48041583 GHz
-2
1VIEW //’ ‘\ 1MA
. \
-4 n\//J \\\/"
- /W'\.uj/ \\w\'\/\
WP WPV b Mgt
-6
-7
-8
-9
Center 2.48 GHz 500 kHz/ Span 5 MHz
Comment A: Occupied bandwidth: 861.7 KHz

Date:

25.JUL.2012 09:15:53
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Occupied Bandwidth — 2-DH5-Sngl F ow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 0 / 2402 MHz / 1/4-DQPSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: 2-DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -1.41 dBm VBW 100 kHz
10 dBm 2.40199499 GHz SWT 14 ms unit dBm
1
7.5 dB Offsef vi([T1] -1.41 den| g
1 2.40199499 GHz
OP 1-17234469 MHAz
V11 [T1] -16.46 dBn
1 A, q\/\,vf\ 2.40140381 GHz
M) VY oW v
T T2 [T1] -18.66 dBn
7{ \((2 2.40257615 GHz
-2
1VIEW / \ 1MA
-3
-4 / \

Center 2.402 GHz

500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 1172.3 KHz

Date:

25.JUL.2012 08:58:55
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Occupied Bandwidth — 2-DH5-Sngl Fyp

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 39 / 2441 MHz / m/4-DQPSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: 2-DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -0.54 dBm VBW 100 kHz
10 dBm 2.44099499 GHz SWT 14 ms unit dBm
1
7.5 dP OffseF vi1|[T1] -0.54 dBm
1 2.44099499 GHz
OP 1-17234469 MHAz
M V11 [T1] -15.85 dBn
-1 JAV) W 2.44040381 GHz
T VT2 [T1] -18.04 dBn
? 2.44157615 GHz
-2
1VIEW / \ 1MA
-3
—A4 / \A

Center 2.441 GHz

500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 1172.3 KHz

Date:

25.JUL.2012 08:55:11
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Occupied Bandwidth — 2-DH5-Sngl Fuich

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 78 / 2480 MHz / m/4-DQPSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: 2-DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -0.66 dBm VBW 100 kHz
10 dBm 2.47999499 GHz SWT 14 ms unit dBm
1
7.5 dP OffseF vi1|[T1] -0.66 dBm
1 2.47999499 GHz
OP 117234469 MHz
V11 [T1] -15.74 dBn
1 NA JJ\IJL\,.\ 2.47940381 GHz
T 5 VT2 [T1] -17.96 dBn
2.48057615 GHz
-2
1IVIEW / \\ 1MA
-3
-4 j \

Center 2.48 GHz 500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 1172.3 KHz
Date: 25.JUL.2012 09:02:17
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Occupied Bandwidth — 3-DH5-Sngl F ow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 0 / 2402 MHz / 8DPSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: 3-DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -1.39 dBm VBW 100 kHz
10 dBm 2.40199499 GHz SWT 14 ms unit dBm
1
7.5 dP OffseF vi1|[T1] -1.39 dBm
1 2.40199499 GHz
OP 1-19239477 MHz
J\ V11 [T1] -19.48 dBn
-1 i\ 2.40139379 GHz
v Y \,\
/ VT2 [T1] -18.25 dBn
E([ \QZ 2.40258617 GHz
-2
1IVIEW / \ 1MA
-3
—A4 / \

Center 2.402 GHz

500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 1192.4 KHz

Date:

25.JUL.2012 09:08:50
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Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — 3-DH5-Sngl Fyp

RSS Gen
Occupied Bandwidth

EUT
Model
Approval Holder

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991

Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 39 / 2441 MHz / 8DPSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: 3-DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -0.60 dBm VBW 100 kHz
10 dBm 2.44099499 GHz SWT 14 ms unit dBm
1
7.5 dP OffseF vi1|[T1] -0.60 dBm
1 2.44099499 GHz
OP 1-19239477 MHz
"/L VTl [T1] -18.51 dBm
1 1\ /"’\w\ 2.44039379 GHz
/ > VT2 [T1] -17.07 dBnm
1 \% 2.44158617 GHz
-2
1IVIEW / \ 1MA
-3
—A4 / \n

A

Center 2.441 GHz

Comment A: Occupied bandwidth:
25.JUL.2012 09:07:15

Date:

500 kHz/ Span 5 MHz

1192 .4 KHz

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — 3-DH5-Sngl Fuich

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 78 / 2480 MHz / 8DPSK
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 Packet type: 3-DH5
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
® Ref Lvl -0.64 dBm VBW 100 kHz
10 dBm 2.47999499 GHz SWT 14 ms unit dBm
1
7.5 dB Offsef vi([T1] -Q.64 den| g
1 2.47999499 GHz
OP 1.19239477 WAz
\,{ V11 [T1] -18.44 dBn
-1 Ay M 2.47939379 GHz
V ™ VT2 [T1] -17.16 dBnm
2
i’ \% 2.48058617 GHz
-2
1VIEW / \ 1MA
-3
—A4 / \

Center 2.48 GHz

500 kHz/ Span 5 MHz

Comment A: Occupied bandwidth: 1192.4 KHz

Date:

25.JUL.2012 09:05:16

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.2 Test Conditions and Results — 20 dB Bandwidth

20 dB Bandwidth acc. FCC 15.247 / IC RSS-210 Verdict: PASS

EUT requirement Reference

rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1
Test according to Reference Method

measurement reference FCC Public Notice DA 00-705
Tested frequencies
Test frequency range
I:LOW / I:MID / I:HIGH

Limits
Limit Condition
1.5 - Carrier spacing Output power < 125 mW /21 dBm
1.0 - Carrier spacing 125 mW /21 dBm < Output power <1 W /30 dBm
Test setup
=T

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Detector set to peak and max hold

4. Envelope peak value of emission spectrum is selected

5. Marker on envelope of spectrum is set to level of -20 dB to the left of the peak

6. Marker on envelope of spectrum is set to level of -20 dB to the right of the peak

7. 20dB Bandwidth is determined by marker frequency separation

Test results
Channel Frequency [MHZz] Mode 20 dB Bandwidth [MHZ] Limit [MHZ] Result
FLow 2402 DH5-Sngl 0.925 1.5 PASS
Fumip 2441 DH5-Sngl 0.925 1.5 PASS
Fric 2480 DH5-Sngl 0.925 1.5 PASS
FLow 2402 2DH5-Sngl 1.260 1.5 PASS
Fumip 2441 2DH5-Sngl 1.230 1.5 PASS
FricH 2480 2DH5-Sngl 1.225 1.5 PASS
FLow 2402 3DH5-Sngl 1.256 1.5 PASS
Fumip 2441 3DH5-Sngl 1.261 1.5 PASS
FricH 2480 3DH5-Sngl 1.206 1.5 PASS
Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl F ow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 0 / 2402 MHz / GFSK
Comment 3 Pass
Marker 1 [T1] RBIW 10 kHz RF Att 30 dB
Ref Lvl -27,15 dBm VB 10 kHz
10 dBm 2.40153048 GHz SWT BB ms Unit dBm
10
7.5 dB Offse v _
1[T1] 27. 15 dBm-
2.40153048 GHz
0 o TTT] ~DH[ B8 dBm
2.40245630 GHz
_10 A 110711 .27 dB
v
W \/W 945.82525051 kHz
-20 A\JM.{‘V J
H oel.534 a8 ! W\] M\Anz 1A
— - . m
0 TAY U

I i

: fal) /*(JV

-60

-70

-80

-80

Center 2.402 GHz 220 kHz/ Span 2,2 MHz

Comment A: 20 dB bandwidth: 925.8 KHz
Date: 24 .JUL.2012 14:10:19

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl Fyp

FCC part 15.247
20 dB bandwidth

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 / 2441 MHz /| GFSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
%Ref Lvl -26.20 dBm VB 10 kHz
10 dBm 2.44053048 GHz SWT 56 ms Unit dBm
10
7.5 dp Offse MUIAEE -26(.20 dBm| g
2.44053048 GHz
0 oI —JH[ 72 dBm
2.44145623 GHz

1IT11 -0L.51 dB

-10 g
NV UV\‘\/ 995.81643pP87 KHz
: ] [W i, tha
| DHER S 66 B “j\ %

-30 M-\, VV‘
~40 V“ \J\Al
-50 /\Af\ A /\/J

-60

=
=
3

-70

-80

-90

Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Comment A: 20 dB bandwidth: 825.8 KHz
Date: 24 .JUL.2012 14:07:13

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl Fyich

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH

/' GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz / GFSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
@Ref Lvl -26.49 dBm VBW 10 kHz
10 dBm 2.47953048 GHz SWT 56 ms Unit dBm
10
7.5 dp Offse MUIREN -26[.43 dBm
2.47953048 GHz
0 oTITTT ~DB[B7 dBm
2.48045630 GHz
10 »JJ\ 4 110711 -0l.38 dB
/W UV\:\ 945.82525051 kHz
-20 {\N\v '\ -
1y en, AR A,
5|.853 dBm
AW i

=
W,

Mol ﬂ/w
W

-60

-70

-80

-390

Center 2.48 GHz 220 kHz/

Comment A: 20 dB bandwidth: 825.8 KHz
Date: 24 .JUL.2012 13:46:03

Span 2.2

MHz

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 2-DH5-Sngl F ow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 0 / 2402 MHz / m/4-DQPSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
Ref LvI -27.35 dBm VBW 10 kHz
10 dBm 2.40138499 GHz SWT 56 ms unit dBm
1
7.5 dB Offsef vi|[T1] -27.35 dBm
2.40138499 GHz
Vo2ITIT1] —27-12 dBn
2.40264588 GHz
1 A All[T1] 0.22 dB
MW M\]\M‘J\M\A 1.26089539 MHz
. i A
1VIEW iq/ Vk 2
_ TH -26.589 dBm A
3 M A
-4 [/
-5 AN n/‘AA/J \AA‘
hjvv\ﬂwﬂ
-6
-7
-8
-9

Date:

Center 2.402 GHz

220 kHz/

Comment A: 20 dB bandwidth: 1260.9 KHz
27 .JUL_.2012

12:-:39:16

Span 2.2 MHz

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl Fyp

FCC part 15.247
20 dB bandwidth

EUT
Model
Approval Holder

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991

Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 / 2441 MHz / m/4-DQPSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
Ref Lvl -26.95 dBm VBW 10 kHz
10 dBm 2.44037618 GHz SWT 56 ms Unit dBm
10
7.5 dB Offse AR -26[.95 dBm
2.44037p18 GHz
O TITTT] —JB[ 4T dBm
2.44160618 GHz
ol A ) A IT1 0l.54 dB
J\WW w\“\f’\/\"\/\mj\ 1.23001p03 MHz
-20} U.Al\
L HER S 770 de%N/ »%A
-30}
i yJ\/ \M
‘5°'u”vAvM ] m&ww-
-B60}
-70}
-80}
-gpl

Date:

Center 2.441 GHz

Comment A: 20 dB bandwidth:
24 .JUL.2012

220 kHz/

1230 KHz
14:03:35

Span 2.2 MHz

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl Fyicn

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz / m/4-DQPSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
Ref Lvl -26.96 dBm VBW 10 kHz
10 dBm 2.47937618 GHz SWT 56 ms Unit dBm
10
7.5 dB Offse AR ~26/.95 dBn|
2.47837p618 GHz
O T (TTT] —J5[ 95 dBm
2.48060|1 78 GHz
1ol A A WJAIT1] 11,00 dB
MMW W\MW\/\[\M{\ 1.22561B03 MHz
20} YW UA\\}
! EN25.851 d YAvA 1A
B i il |
) /\Aljj \ (ﬂ‘
_SDIVJVAVA"N\\[
-B60}
-70}
-80}
-gpl

Center 2.48 GHz

Comment A: 20 dB bandwidth:
24 .JUL.2012

Date:

220 kHz/

1225.6 KHz
13:50:25

Span 2.2 MHz

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 3-DH5-Sngl F ow

FCC part 15.247
20 dB bandwidth

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 0 / 2402 MHz / 8DPSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
@Ref Lvl -26.99 dBm VBW 10 kHz
10 dBm 2.40134534 GHz SHT 56 ms Unit dBm
10
7.5 dp Offse MUIER ~26(.99 dBn| e
2.40134[34 GHz
0 oTTT] —D7[ 22 dBnm
2.40260618 GHz
A n 110711 -0l.43 dB

20 J‘MWM W\FM/\,\NM 1.26085/130 MHz

—TH -26(.534 dBJ
-30 / \
-40 \
-B0 ﬂ A \\"/\A‘A ﬂ/l.\
7 g

-60

-70

-80

-90
Center 2.402 GHz 220 kHz~ Span 2.2 MHz

Comment A: 20 dB bandwidth: 1260.9 KHz
Date: 24 .JUL.2012 14:16:09

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 3-DH5-Sngl Fyp

FCC part 15.247
20 dB bandwidth

EUT
Model
Approval Holder

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991

e diw”

Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 / 2441 MHz / 8DPSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
%Ref Lvl -25.79 dBm VBW 10 kHz
10 dBm 2.44034871 GHz SHT 56 ms Unit dBm
10
7.5 dp Offse vi[[T1] ~25(.79 dBn| g
2.44034871 GHz
0 oTTT] —27[ 707 3Bm
2.44160p18 GHz
10 A . 11111 -11.23 dB
WN\W“\NM W\rm 1.25648B657 MHz
M M

MNAE 1MA

-30

-40
ol /\N‘/

5,
MA T

‘\J Wy \lwuu'\j\j
-60
-70
-80
-90
Center 2.441 GHz 220 kHz/ Span 2.2 MHz
Comment A: 20 dB bandwidth: 1256.5 KHz
Date: 24.JUL.2012 14:00:01

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 3-DH5-Sngl FyicH

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(a)

A 5

Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz / 8DPSK
Comment 3 Pass
Marker 1 [T1] RBW 10 kHz RF Att 30 dB
Ref Lvl -26.39 dBm VBW 10 kHz
10 dBm 2.47934531 GHz SWT 56 ms Unit dBm
10
7.5 dp Offse viITL] ~26(.39 dBn|
2.47934H531 GHz
0 oTTT] o 77 dBm
2.48060B618 GHz
10 /\ 1 11711 -11.08 dB
MWVM W\fvv"’l\’\m 1.26087776 MHz
,2[] -W w’\q
E f\/J L’\/\@ 1MA
[ 871

30 /
40

ol

\'Kv/\ﬂ NAN M
uu

,5UNJ WUVVV

-60

-70

-80

-80

Comment A:
Date:

Center 2.48 GHz

20 dB bandwidth:
24 .JUL.2012

220 kHz/ Span 2.2 MHz

1260,9 KHz
13:56:38

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3 Test Conditions and Results — Number of hopping frequencies

Number of hopping frequencies acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1
Test according to Reference Method
measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

I:LOW - I:HIGH
EUT test mode DH5-Hop
Limits
Limit Condition
Number of hopping channels = 15 Output power < 125 mW /21 dBm
Number of hopping channels = 75 125 mW /21 dBm < Output power <1 W /30 dBm
Test setup
=

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The number of peaks is counted to determine number of hopping frequencies
Test results
Number of hopping frequencies Limit Result
79 215 PASS
Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range A

FCC part 15.247
Number of hopping frequencies

EUT Navigation mit GPS+ BT+ Rundfunkempfang

Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)

Comment 1 Number of hopping frequencies

Comment 2 Channel.: 0-13

Comment 3 Pass

RBW 300 kHz RF Att 30 dB
%Ref Lvl VB 300 kHz
10 dBm SWT 5 ms Unit dBm
10

7.5 dB Offse

| AVVYVY

-10 /
-20

1MA

1VIENW /
-30 /
40

-50

-60

-70

-80

-390

Center 2.403 GHz 2.5 MHz~/

Comment A: Number of hopping frequencies
Date: 25.JUL.2012 07:10:43

Span 25 MHz

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range B

FCC part 15.247
Number of hopping frequencies

EUT
Model

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Robert Bosch Car Multimedia GmbH

/' GOM-1205-1991

Tnom: 24°C / Unom: 13.2V DC (car power)
Eurofins Product Service GmbH / Mr. Pudell
FCC part 15 section 247(a)

Comment 1
Comment 2
Comment 3

Ref Lvl

10 dBm

Number of hopping frequencies
Channel.: 14-38
Pass

RBW
VBW
SWT

300 kHz
300 kHz
5 ms

Y

RF Att 30 dB

dBm

[

unit

VY

10
7.5 dB Offset

VYV

1VIEW

-10

-20

1MA

-30

-50

-60

-70

-80

-90

Center 2.428 GHz 2.5 MHz/ Span 25 MHz

Comment A: Number of hopping frequencies
Date: 25.JUL.2012 08:03:25

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range C

FCC part 15.247
Number of hopping frequencies

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1
Comment 2
Comment 3

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(a)

Number of hopping frequencies

Channel.:39-63

Pass

RBW 300 kHz RF Att 30 dB

Ref LvlI VBW 300 kHz

10 dBm SWT 5 ms unit dBm
10,

7.5 dB Offset

-10|
-20

1IVIEW 1MA
-30|
-40|
-50|
-60|
-70
-80
-90|

Center 2.453 GHz 2.5 MHz/ Span 25 MHz

Comment A: Number of hopping frequencies
25.JUL.2012 08:12:58

Date:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range D

FCC part 15.247
Number of hopping frequencies

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 64-78
Comment 3 Pass
RBW 300 kHz RF Att 30 dB
® Ref LvI VBW 300 kHz
10 dBm SWT 5 ms unit dBm
1
7.5 dB Offset
SV VIV
-2
1IVIEW \ IMA
-3
—4 \
\,«L\MJ—\MRWMU\WI\-
-5
-6
-7
-8
-9
Center 2.478 GHz 2.5 MHz/ Span 25 MHz

Comment A: Number of hopping frequencies
Date: 25.JUL.2012 08:15:58

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
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3.4 Test Conditions and Results — Frequency hopping channel separation

Frequency hopping channel separation acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1) / 1IC RSS-210 A8.1
Test according to Reference Method
measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
2441 & 2442 MHz

EUT test mode DH5-Hop
Limits
Limit Condition
> 25 kHz or % of 20 dB bandwidth Output power < 125 mW /21 dBm
2 25 kHz or 20 dB bandwidth 125 mW / 21 dBm < Qutput power <1 W /30 dBm
Test setup
=

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The two adjacent channel peaks are marked
6. Channel separation is determined from frequency separation of markers
Test results
Channel separation [kHz] Limit [kHZz] Result
996.392 =%, 925.825=617.22 PASS
Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Frequency hopping channel separation

FCC part 15.247
Carrier frequency separation

EUT
Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)(1)
Comment 1 Carrier frequency separation
Comment 2 Channel.: 39/40 / 2441/2442 MHz |/ GFSK
Comment 3 Hopping mode
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 1.04 dB VBIW 100 kHz
10 dBm 8986.38278557 kHz SHT 5 ms Unit dBm
10
7.5 dB Offse
5
| 1
0
-5 |N\W"
1VIENW

-20

N

L N,

-25

-30

-35

40

Center 2.4415 GHz 220 kHz/ Span 2.2 MHz

Comment A:

Date:

Limit:

> two-thirds of the 20 dB bandwidth ; Result:

25.JUL.2012 06:54:33

Pass

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02
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3.5 Test Conditions and Results — Time of occupancy (Dwell Time)

Time of occupancy (Dwell time) acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1

Test according to
measurement reference

Reference Method

FCC Public Notice DA 00-705

Test frequency range

Tested frequencies

2441 MHz

EUT test mode

DH5-Hop

Limits

Limit

Time of occupancy < 0.4 s within 0.4 s - Number of hopping channels

Test setup

Spectrum
Analyzer

EUT

Test procedure

oD~

EUT set to test mode (Communication tester is used if needed)
Center frequency set to test channel center frequency
Span set to zero span and detector to peak and max hold
Resolution bandwidth is set to 100kHz and sweep time to observation period

Time of occupancy determined from number of peaks multiplied by single hop dwell time

Test results

Observation period [s]

No. of hops

Dwell time/hop [s] Time of occupancy [s]

Limit [s] | Result

31.6

77

0.00296

0.2269

<04 PASS

Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Time of occupancy

FCC part 15.247

Time of occupancy (dwell time)

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

o

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(a)

Time of occupancy

Channel.: 39 / 2441 MHz (Hopping mode) / DH5

77 events * 2.96 ms result: 226.9 ms limit: 400ms

Delta 1 [T1] RBW 500 kHz RF Att 40 dB
0.72 dB VBW 1 MHz
2.957916 ms SWT 4 ms unit dBm

7.5 dB| Offlet

*

[ A

SGL

1VIEW

1MA

Center 2.441 GHz

400 ys/

Ref LvI
10 dBm

Marker 1 [T2] RBW 500 kHz RF Att 40 dB
-0.43 dBm VBW 1 MHz
31.229861 s SWT 32 s Unit dBm

7.5 dB‘ offset

B y

ol

I| *

-20|
—30| 1

SGL

-90|

2MA

Center 2.441 GHz

3.2 s/

Comment A: Burst length=2.95062 ms
Date: 25.JUL.2012 10:54:30

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
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3.6 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. FCC 15.247 / IC RSS-210 Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(b)(1) / IC RSS-210 A8.4

Test according to
measurement reference

Reference Method

FCC Public Notice DA 00-705

Test frequency range

Tested frequencies

I:LOW / I:MID / I:HIGH

Measurement mode

Peak

Maximum antenna gain

-3.4dBi = Limit correction = 0 dB

Limits

Limit

Condition

1 W (30 dBm)

Number of hopping channels = 75

0.125 W (21 dBm)

75 > Number of hopping channels = 15

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

gl wpn =

EUT set to test mode (Communication tester is used if needed)

Center frequency set to test channel center frequency

Span set to twice the 20 dB bandwidth and detector to peak and max hold
Resolution bandwidth is set to 3 MHz

Peak conducted power is determined from peak of spectrum envelope

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Test results

Channel Fr?l\c;lllj_'ezr}cy Voltage Mode Pea[lclj(bp;rc])]w er Pealfvs]o wer [lagnr:] M[zlg]in Result
FLow 2402 13.5VDC DH5-Sngl -1.49 0.001 30 -31.49 | PASS
FLow 2402 16.0 DH5-Sngl -1.28 0.001 30 -31.28 | PASS
FLow 2402 9.6 DH5-Sngl -1.43 0.001 30 -31.43 | PASS
Fumip 2441 13.5VDC DH5-Sngl -1.16 0.001 30 -31.16 | PASS
Fumip 2441 16.0 DH5-Sngl -1.19 0.001 30 -31.19 | PASS
Fumip 2441 9.6 DH5-Sngl -1.13 0.001 30 -31.13 | PASS
Frich 2480 13.5VDC DH5-Sngl -1.32 0.001 30 -31.32 | PASS
Frich 2480 16.0 DH5-Sngl -1.30 0.001 30 -31.30 | PASS
Frich 2480 9.6 DH5-Sngl -1.27 0.001 30 -31.27 | PASS
FLow 2402 13.5VDC | 2DH5-Sngl -0.32 0.001 30 -30.32 | PASS
FLow 2402 16.0 2DH5-Sngl -0.09 0.001 30 -30.09 | PASS
FLow 2402 9.6 2DH5-Sngl -0.25 0.001 30 -30.25 | PASS
Fumip 2441 13.5VDC | 2DH5-Sngl -0.02 0.001 30 -30.02 | PASS
Fumip 2441 16.0 2DH5-Sngl 0.02 0.001 30 -29.98 | PASS
Fumip 2441 9.6 2DH5-Sngl 0.05 0.001 30 -29.95 | PASS
Frich 2480 13.5VDC | 2DH5-Sngl -0.1 0.001 30 -30.10 | PASS
Frich 2480 16.0 2DH5-Sngl -0.09 0.001 30 -30.09 | PASS
Frich 2480 9.6 2DH5-Sngl -0.1 0.001 30 -30.10 | PASS
FLow 2402 13.5VDC | 3DH5-Sngl -0.04 0.001 30 -30.04 | PASS
FLow 2402 16.0 3DH5-Sngl 0.19 0.001 30 -29.81 | PASS
FLow 2402 9.6 3DH5-Sngl -0.1 0.001 30 -30.10 | PASS
Fumip 2441 13.5VDC | 3DH5-Sngl 0.27 0.001 30 -29.73 | PASS
Fumip 2441 16.0 3DH5-Sngl 0.24 0.001 30 -29.76 | PASS
Fumip 2441 9.6 3DH5-Sngl 0.30 0.001 30 -29.70 | PASS
Frich 2480 13.5VDC | 3DH5-Sngl 0.13 0.001 30 -29.87 | PASS
Frich 2480 16.0 3DH5-Sngl 0.16 0.001 30 -29.84 | PASS
Frich 2480 9.6 3DH5-Sngl 0.14 0.001 30 -29.86 | PASS

Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.7 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
Test according to Reference Method
measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

Frow / Frich
Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
=

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100 kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results

Channel Fr?l\‘jl‘f_'ezrl‘cy Mode Level [dBc] Limit [dBc] | Margin [dB] | Result
FLow 2402 DH5-Sngl -47.11 -20 -27.11 PASS
FhicH 2480 DH5-Sngl -50.76 -20 -30.76 PASS
FLow 2402 DH5-Hop -47.15 -20 -27.15 PASS
FhicH 2480 DH5-Hop -48.05 -20 -28.05 PASS
FLow 2402 2DH5-Sngl -46.40 -20 -26.40 PASS
FhicH 2480 2DH5-Sngl -48.14 -20 -28.14 PASS
FLow 2402 2DH5-Hop -47.58 -20 -27.58 PASS
Fhich 2480 2DH5-Hop -48.63 -20 -28.63 PASS

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

FLow 2402 3DH5-Sngl -47.69 -20 -27.69 PASS

FricH 2480 3DH5-Sngl -51.67 -20 -31.67 PASS

FLow 2402 3DH5-Hop -47.40 -20 -27.40 PASS

FricH 2480 3DH5-Hop -47.24 -20 -27.24 PASS
Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Band-edge compliance — DH5-Sngl F ow

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0 / 2402 MHz / GFSK
Comment 3 Single frequency mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -47.,11 dB VBIW 100 kHz
10 dBm -1.98396734 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
|
o L
-10} // r\)‘\4\\\\
-20}
1VIENW / 1MA
-30}
-40} ’A/ \/\\\N
_5 0 ad AL |t lLyAval A%A&NNQ&QAuXE*PqMFQJ
-B60}
70}
-80}
FIL
-gpl
Center 2.4 GHz 800 kHz, Span 9 MHz
Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 .JUL.2012 14:37:55

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — DH5-Sngl FyicH

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 78 / 2480 MHz / GFSK
Comment 3 Single frequency mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -50.76 dB VBW 100 kHz
10 dBm 3.535607014 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
L
1
O} X
— 10. //N\\
-20}
1MA

17/EH \
-30}

_40;\/ I\

_sol \W‘vlﬂ‘v}@ N M ‘A\IYA"WVA m l ,‘h H '“‘ b M ‘ AM“A

-60}
—7ol
-80}
Fp
—gol
Center 2.4835 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 . JUL.2012 14:34:22

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — DH5-Hop Fiow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0 / 2402 MHz / GFSK
Comment 3 Hopping mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -47.15 dB VBW 100 kHz
10 dBm -2.452390581 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
] 1
/J ”\\ W/‘\
—20' VI‘/
1VIENW //
-30}
40} -U
1 |
) TYRRORE YOIV (EX VR YR O M T
-B60}
-70l
-80}
FIL
—gpl
Center 2.4 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 .JUL.2012 15:16:23

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — DH5-Hop FyicH

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 78 / 2480 MHz / GFSK
Comment 3 Hopping mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -48.05 dB VBW 100 kHz
10 dBm 3.80561122 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
L
o] l
10-\\//‘[1
-20}
1IVIEW K 1MA
-30}
—40} \\/A
\ 1
_50l PN T TN YWY k_#vﬁ‘awh T VA N —— ArfAghh \dﬂk‘vl’""wv‘u"vv‘#“"\;’vw
-B60}
-70}
-80}
Fp
-gpl
Center 2.4835 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 .JUL.2012 15:13:29

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Seite 51 von 225



o> eurofins

Product Service

Band-edge compliance — 2-DH5-Sngl Fiow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(c)

Band-edge compliance

Channel.: 0 / 2402 MHz / m/4-DQPSK

Single frequency mode

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -46.40 dB VBIW 100 kHz
10 dBm -1.96593186 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
L
7 r\/l-‘l\'\-\
- 10} //JJ
-20}
1IVIEW / 1MA
-30}
4 M // \«(VM
O} AW \
50 miplgp A A it e 2
-60}
—7ol
-80}
FI
—gol
Center 2.4 GHz 800 kHz, Span 9 MHz

Comment A:
Date:

Limit: Marker Delta value >20 dB; Result: PASS
24 ,JUL.2012 14:56:01

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — 2-DH5-Sngl Fyign

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 78 / 2480 MHz / m/4-DQPSK
Comment 3 Single frequency mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -48.14 dB VBW 100 kHz
10 dBm 3.55310621 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
L
1
O} X
) / [/f’t«x\
-20}
1fIEH \ 1MA
—30:/
_40f L\ﬁ\/\
-50} A, Pty ottt
-60}
70}
-80}
Fp
-gpl
Center 2.4835 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 . JUL.2012 14:45:27

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — 2-DH5-Hop F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0 / 2402 MHz / m/4-DQPSK
Comment 3 Hopping mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -47.58 dB VBW 100 kHz
10 dBm -3.86793587 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
m M“MM
d
-20} /r
1VIENW /
-30} l/
-40} 1
-SDWM@_MA W TLVITOPN. N VR %M\’
-B60}
-70l
-80}
FIL
—gpl
Center 2.4 GHz 800 kHz, Span 9 MHz

Comment A:
Date:

Limit: Marker Delta value >20 dB; Result: PASS
24 .JUL.2012 15:02:12

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — 2-DH5-Hop Fuigh

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT
Model
Approval Holder

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991

Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell

Test Specification

FCC part 15 section 247(c)

Comment 1 Band-edge compliance
Comment 2 Channel.: 78 / 2480 MHz / m/4-DQPSK
Comment 3 Hopping mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -48.63 dB VBW 100 kHz
10 dBm 3.80561122 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
|
1
D N
-10} \\
-20}
1VIENW \ 1MA
-30}
40} \j\- .
%)
1
_so} YA J NI DVITVYEVIRETRE V.2 | PN TR WX U NNV Y| TIFPTY.
-B60}
70}
-80}
Fp
-gpl
Center 2.4835 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS

Date: 24

.JuL.2012 15:08:38

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — 3-DH5-Sngl Fow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 0 / 2402 MHz / 8DPSK
Comment 3 Pass
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -47.69 dB VBW 100 kHz
10 dBm -1.883967394 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
0 “'}“L\
-20
1VIENW /
) r/ \\L
~40 f My \
_50 TR Mv“vl A-wxwk K."h\}_u_wlv k“v \\‘Af\v“"“v
-60
-70
-80
FIL
-80
Center 2.4 GHz 800 kHz, Span 9 MHz

Comment A: Limit:

Marker Delta value >20 dB; Result: PASS

Date: 24 . JUL.2012 14:23:39

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — 3-DH5-Sngl Fyign

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 78 / 2480 MHz / 8DPSK
Comment 3 Single frequency mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
%Ref Lvl -51.67 dB VBW 100 kHz
10 dBm 3.535607014 MHz SWT 5 ms Unit dBm
10

7.5 dB Offse
O}
-20}

)W

_sof ' wvuvvll [V W o ﬂr“ l } Arch M Fl {

-60}
—7ol
-80}
Fp
—gol
Center 2.4835 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 . JUL.2012 14:29:07

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Band-edge compliance — 3-DH5-Hop F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0 / 2402 MHz / 8DPSK
Comment 3 Hopping mode
Delta 1 [T11 RBW 100 kHz RF Att 30 dB
Ref Lvl -47.40 dB VBW 100 kHz
10 dBm -4.31062124 MHz SWT 5 ms Unit dBm
10
7.5 dB Offse
8] 1
-20}
1IVIEW /
-30} /
-40} Jﬁ’
: JM/«
Boli| NS PV. RPNV ST b v. iL¥
-B60}
-70l
-80}
FIL
-gpl
Center 2.4 GHz 800 kHz, Span 9 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 24 . JUL.2012 15:19:44

1MA

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Seite 58 von 225



o> eurofins

Product Service

Band-edge compliance — 3-DH5-Hop FuigH

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

@Ref Lvl

10 dBm

10

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15 section 247(c)

Band-edge compliance

Channel.: 78 / 2480 MHz / 8DPSK

Hopping mode

Delta 1 [T1] RBW 100 kHz RF Att

-47.24 dB VBIW 100 kHz
4.90681162 MHz SWT 5 ms unit

30 dB

dBm

7.5

dB Offse

-10

-20}

1VIEW

-30}

1MA

_40}

\L

-50}

MAA AMNAM A L A AL ALA\ALAA el AN A 1y
f AT

-60}

g
&

" g

NHITEVE WLIRTD SRTRELY
A4 4 2nduns

-70}

-80}

-gpl

Center 2.4835 GHz 900 kHz/

Comment A:
Date:

Limit: Marker Delta value >20 dB; Result: PASS
24 . JUL.2012 15:24:56

Span 8 MHz

Test Report No.: GOM-1205-1991-TFC247B-V02
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3.8 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
measurement reference FCC Public Notice DA 00-705

Tested frequencies
Test frequency range

10 MHz — 10" Harmonic

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
=

Test procedure

EUT set to test mode (Communication tester is used if needed)

Span it set according to measurement range

Resolution bandwidth is set to 100 kHz and detector to peak and max hold
Markers are set to peak emission levels within frequency band

Emission level is determined by second marker on emission peak
Attenuation is determined from level difference

ook wN -

Test results

Frequency Mode Emission | Emission | Peak power | Limit | Margin

Channel "\ ipz1 [MHz] | Level[dbm] | [dBm] | [dBm] | [dB] | ~esult

no significant conducted spurious emissions

Comments:

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Conducted spurious emissions — DH5-Sngl F ow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 0 / 2402 MHz
Comment 3 GFSK / DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvi -1.97 dBm VBW 300 kHz
10 dBm 2_.40537074 GHz SWT 10 s unit dBm
1
7.5 dp Offset vYi1|[T1] -1.97 dBn| g
1 2.40537074 GHz
Y VZ2TLT1] -53.57 dBn
6.67781563 GHz
-1
-2
- D1 -22 dBm
lvicw 1MA
-3
-4
-5 >
A hd
-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 09:46:25

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — DH5-Sngl F ow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH
Tnom: 24°C / Unom: 13.2V DC (car power)

/' GOM-1205-1991

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 0 / 2402 MHz
Comment 3 GFSK / DH5
RBW 100 kHz RF Att 20 dB
® Ref Lvl VBW 300 kHz
10 dBm SWT 10 s unit dBm
1
7.5 dP OffseF
-1
-2
- D1 -22 dBm
1VII:VV 1MA
-3
-4
-5
- AL A W S IAWA G e ™ "‘iNAJ"‘r‘ oty vm i'A AR AL, WWW*,*A‘VA@A‘B
-7
-8
-9
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 25.JUL.2012 09:55:00

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
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Pvadd nirt Carvicao
Froauct service

Conducted spurious emissions — DH5-Sngl Fypp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 39 / 2441 MHz
Comment 3 GFSK / DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvi -1.06 dBm VBW 300 kHz
10 dBm 2.43338677 GHz SWT 10 s unit dBm
1
7.5 dB Offsef vi([T1] -1.06 den| g
1 2.43338677 GHz
VZ2IIT1] —-53.54 dBn
6.66380762 GHz
-1
-20—p1 =21-1 dBm
1VIEW 1MA
-3
-4
_5 >
6 CA WMWWWMW
-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 09:58:49

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — DH5- Sngl Fyip

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

® Ref Lvl

10 dBm

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15.247 (d)

Spurious Emissions conducted

Channel : 39 / 2441 MHz

GFSK / DH5

RBW
VBW
SWT

100 kHz
300 kHz
10 s

RF Att

unit

20 dB

dBm

7.5 dP Offse

Bl

1VIEW

D1 -21.1 dBm

1MA

J.AAAiﬁﬁMAAnA

At

W SN = WY

VTNV WYV

TN |
A

Start 7 GHz

Date:

25.JUL.2012

1.9 GHz/

10:01:07

Stop 26 GHz

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — DH5-Sngl Fyey

FCC part 15.247 (d)
Spurious Emissions

EUT
Model
Approval Holder

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991

Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 78 / 2480 MHz
Comment 3 GFSK / DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvl -0.56 dBm VBW 300 kHz
10 dBm 2.47541082 GHz SWT 10 s unit dBm
1
7.5 dB Offsef vi([T1] -Q.56 den| g
1 2.47541082 GHz
~2 N RN | -53.57 dBn|
6.84591182 GHz
-1
-20=b1—=26-6dBn
IVIEW 1MA
-3
-4
_5 >
s N A,MWWMMWMWW
A
-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 10:03:14

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — DH5-Sngl Fyey

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 78 / 2480 MHz
Comment 3 GFSK / DH5
RBW 100 kHz RF Att 20 dB
® Ref Lvl VBW 300 kHz
10 dBm SWT 10 s unit dBm
1

7.5 dP Offse

Bl
E

1MA

-1

-20—=b1—=26-6dBn
1VIEW

-3

—4

-5

N M.MWI\‘HJAAA.A.\ P T YR A

ALV e A TV N Aa vt oY TYALN A TN Ad™ |

-7
-8
-9
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 25.JUL.2012 10:04:45

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 2-DH5-Sngl Fiow

FCC part 15.247 (d)
Spurious Emissions

EUT
Model
Approval Holder

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991

Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 0 / 2402 MHz
Comment 3 m/4-DQPSK / 2-DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvl -2.22 dBm VBW 300 kHz
10 dBm 2.40537074 GHz SWT 10 s unit dBm
1
7.5 dB Offsef vi([T1] -2.22 den| g
2.40537074 GHz
‘J; ~2 N RN | -53.59 dBn|
6.70583166 GHz
-1
-2
1 ;24-2 dBm 1MA
-3
-4
_5 >

O] AR

LA /'A‘\.AJ'\W

-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 10:33:15

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 2-DH5-Sngl Fiow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH
Tnom: 24°C / Unom: 13.2V DC (car power)

/' GOM-1205-1991

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 0 / 2402 MHz
Comment 3 m/4-DQPSK / 2-DH5
RBW 100 kHz RF Att 20 dB
® Ref Lvl VBW 300 kHz
10 dBm SWT 10 s unit dBm
1
7.5 dP OffseF
-1
-2
1 ;24-2 dBm 1MA
-3
-4
-5
6 M AN A A P AN Mips  paaan ey WM\,MJ‘«W
-7
-8
-9
Center 16.5 GHz 1.9 GHz/ Span 19 GHz
Date: 25.JUL.2012 10:36:34

Test Report No.: GOM-1205-1991-TFC247B-V02
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Pvadd nirt Carvicao
Froauct service

Conducted spurious emissions — 2 DH5-Sngl Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 39 / 2441 MHz
Comment 3 m/4-DQPSK / 2-DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvi -0.72 dBm VBW 300 kHz
10 dBm 2.43338677 GHz SWT 10 s unit dBm
1
7.5 dB Offsef vi([T1] -Q.72 den| g
1 2.43338677 GHz
VZ2IIT1] —-53.53 dBn
6.77587174 GHz
-1
-20=p1—=20-7 dBm
1VIEW 1MA
-3
-4
_5 >
-6 /anvwxwﬁpiumhAA”“”“*MJV”VK“ qw“Jkkﬂuﬂ““*”““”“A*Am
-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 10:19:35

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 2 DH5-Sngl Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

® Ref Lvl

10 dBm

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15.247 (d)

Spurious Emissions conducted

Channel : 39 / 2441 MHz

m/4-DQPSK / 2-DH5

RBW
VBW
SWT

100 kHz
300 kHz
10 s

RF Att 20 dB

unit dBm

7.5 dP Offse

E

-20—=pt1—=26-7 dBm

1VIEW

1MA

Start 7 GHz

Date:

25.JUL.2012

1.9 GHz/ Stop 26 GHz

10:23:46

Test Report No.: GOM-1205-1991-TFC247B-V02
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Conducted spurious emissions — 2 DH5-Sngl Fuich

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 78 / 2480 MHz
Comment 3 m/4-DQPSK / 2-DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvl -0.51 dBm VBW 300 kHz
10 dBm 2.47541082 GHz SWT 10 s unit dBm
1
7.5 dP OffseF vi1|[T1] -0.51 dBm
1 2.47541082 GHz
VZ2IIT1] —-53_.43 dBn

6.64979960 GHz

1MA

-1
-20=b1—=29-5dBn
1VIEW
-3
-4
-5 >
Ay A WNMWWMNM“‘”

-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 10:26:24

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 2 DH5- Sngl Fyign

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

® Ref Lvl

10 dBm

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Eurofins Product Service GmbH / Mr. Pudell

FCC part 15.247 (d)

Spurious Emissions conducted

Channel : 78 / 2480 MHz

m/4-DQPSK / 2-DH5

RBW 100 kHz
VBW 300 kHz
SWT 10 s

RF Att 20 dB

unit dBm

7.5 dP Offse

-20=pt—2

1VIEW

1MA

FAW TSV

Ml A AL A A
TASW

N A AR AN

Start 7 GHz

Date:

25.JUL.2012

1.9 GHz/ Stop 26 GHz

10:29:50

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 3 DH5-Sngl F ow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 0 / 2402 MHz
Comment 3 8DPSK / 3-DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvl -3.52 dBm VBW 300 kHz
10 dBm 2.40537074 GHz SWT 10 s unit dBm
1
7.5 dB Offsef vi([T1] -3-52 den| oy
2.40537074 GHz
I VZ2IIT1] —52.74 dBn
) 6.6638(0762 GHz
-1
-2
4D1 -23.5 dBm 1MA
-3
-4
-5 2
6 me s MMM”J WMWMWM
-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 10:11:51

Test Report No.: GOM-1205-1991-TFC247B-V02
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Conducted spurious emissions — 3 DH5- Sngl F ow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 0 / 2402 MHz
Comment 3 8DPSK / 3-DH5
RBW 100 kHz RF Att 20 dB
® Ref Lvl VBW 300 kHz
10 dBm SWT 10 s unit dBm
1
7.5 dP OffseF
-1
-2
- 4D1 -23.5 dBm 1MA
-3
-4
-5
-6 1 L A WA .N-A\l\,‘ﬂ Il” Af\ TN Y PNV 1 Ml‘,\vﬂ
A i~ W MW L v g
-7
-8
-9
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 25.JUL.2012 10:13:28

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
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Conducted spurious emissions — 3 DH5-Sngl Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang

Nissan LCN2.0A (5.8")

Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Tnom: 24°C / Unom: 13.2V DC (car power)

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 39 / 2441 MHz
Comment 3 8DPSK / 3-DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvl -2.44 dBm VBW 300 kHz
10 dBm 2.43338677 GHz SWT 10 s unit dBm
1
7.5 dB Offsef vi|[T1] -3.44 den| g
2.43338677 GHz
‘} 72N BN | -53_.15 dBn|
6.66380762 GHz
-1
-2
—P1 -22.4 dBm 1MA
-3
-4
-5 2
g MW’X’\M
60l ey AV WWWW
(AR
-7
-8
-9

Start 10 MHz

Date:

25.JUL.2012

699 MHz/ Stop 7 GHz

10:15:41

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 3 DH5-Sngl Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Navigation mit GPS+ BT+ Rundfunkempfang
Nissan LCN2.0A (5.8")
Robert Bosch Car Multimedia GmbH

Tnom: 24°C / Unom: 13.2V DC (car power)

/' GOM-1205-1991

Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 39 / 2441 MHz
Comment 3 8DPSK / 3-DH5
RBW 100 kHz RF Att 20 dB
® Ref Lvl VBW 300 kHz
10 dBm SWT 10 s unit dBm
1
7.5 dP OffseF
-1
-2
—P1 -22.4 dBm
-3
-4
-5
-6 WA \ A "LP \ AWNWMJ\LN\,.,A‘!\\ AWML\’IVL\’,,. " . M'\JA\,M/\AM\
-7
-8
-9
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 25.JUL.2012 10:17:08

Test Report No.: GOM-1205-1991-TFC247B-V02
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Conducted spurious emissions — 3 DH5- Sngl Fyign

FCC part 15.247 (d)
Spurious Emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 78 / 2480 MHz
Comment 3 8DPSK / 3-DH5
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
® Ref Lvl -2.50 dBm VBW 300 kHz
10 dBm 2.47541082 GHz SWT 10 s unit dBm
1
7.5 dp Offset vil[T1] -3-50 dBr gy
2.47541082 GHz
‘1, VZ2ITIT1] —53.29 dBn
6.69182365 GHz
-1
-2
—P1_-23-5 dBm 1MA
-3
-4
-5 >

-7
-8
-9
Start 10 MHz 699 MHz/ Stop 7 GHz
Date: 25.JUL.2012 10:08:06

Test Report No.: GOM-1205-1991-TFC247B-V02
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Product Service

Conducted spurious emissions — 3 DH5- Sngl Fyign

FCC part 15.247 (d)
Spurious Emissions

EUT Navigation mit GPS+ BT+ Rundfunkempfang
Model Nissan LCN2.0A (5.8")
Approval Holder Robert Bosch Car Multimedia GmbH / GOM-1205-1991
Temperature / Voltage Tnom: 24°C / Unom: 13.2V DC (car power)
Test Site / Operator Eurofins Product Service GmbH / Mr. Pudell
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 78 / 2480 MHz
Comment 3 8DPSK / 3-DH5
RBW 100 kHz RF Att 20 dB
® Ref Lvl VBW 300 kHz
10 dBm SWT 10 s unit dBm
1
7.5 dp Offset
-1
-2
—P1_-23-5 dBm 1MA
-3
-4
-5
-6 Al A J'/LI.AL\V’AJ\‘A]“‘AV“‘\LNL A A A A P v Anle’l
aAAM A MTRAAIW A M MARAAR A A Tl Al A
-7
-8
-9
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 25.JUL.2012 10:09:53

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.9 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. FCC 47 CFR 15.247 / IC RSS-210

Verdict: PASS

Test according referenced

standards

Reference Method

FCC 15.247(d) / IC RSS-210 A8.5

Test according to
measurement reference

Reference Method

FCC Public Notice DA 00-705 / ANSI C63.4

Test frequency range

Tested frequencies

30 MHz — 10" Harmonic

Limits
Frequency range [MHZz] Detector Limit [uV/m] [déLrUi}m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 - 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).
When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test.

Test setup

A Semi-anechoic Chamber
"L
[ ] I EUT
L] ‘ | I
Turn | table

—_— Ground Plane _—
Amplifier Measurement

Matrix Receiver

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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D

Product Service

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span it set according to measurement range
3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector

and RBW of 1 MHz with peak/average detector is used above 1 GHz
4. Markers are set to peak emission levels within restricted bands

Test results — Internal Antenna

Channel [ Frouency [ oo [ Emission T Lovel Tpgy [pg [ Limit TLimit dist. [ Mergi
FLow 2402 DH5-Sngl 7639 52.75 pk hor 54 3 -01.25
Fumip 2441 DH5-Sngl 7727 51.53 pk ver 54 3 -02.47
Frich 2480 DH5-Sngl 8000 51.32 pk ver 54 3 -02.68
FLow 2402 2 DH5-Sngl 7519 51.13 pk ver 54 3 -02.87
Fumip 2441 2 DH5-Sngl 7695 51.42 pk ver 54 3 -02.58
Frich 2480 2 DH5-Sngl 7697 51.71 pk ver 54 3 -02.29
FLow 2402 3 DH5-Sngl 8000 51.81 pk ver 54 3 -02.19
Fumip 2441 3 DH5-Sngl 7840 51.79 pk ver 54 3 -02.21
Frich 2480 3 DH5-Sngl 7567 51.38 pk ver 54 3 -02.62

Comments: * Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1205-1991-TFC247B-V02

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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3.10 Test Conditions and Results — Receiver radiated emissions

Receiver radiated emissions acc. IC RSS-210

Verdict: PASS

Test according referenced

Reference Method

standards

IC RSS-210 A8.5

Test according to

Reference Method

measurement reference

ANSI| C63.4

Tested frequencies

Test frequency range

30 MHz — 3" Harmonic

EUT test mode Receive
Limits
Frequency range [MHz] Detector Limit [puV/m] Limit [dBuV/m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3
Test setup
A . .
Semi-anechoic Chamber
|
[] I EUT
L | ‘ | I
Turn | table
_— Ground Plane e
Amplifier Measurement
Matrix Receiver

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Test procedure

EUT set to receive mode (Communication tester is used if needed)

2. Span it set according to measurement range
3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector
and RBW of 1 MHz with peak/average detector is used above 1 GHz
4. Markers are set to peak emission levels
Test results
Channel Frequency | Emission | Emission Level | Emission Level Det. Limit Margin
[MHzZ] [MHz] [dbuV/m] [uV/m] [uV/m] [uV/m]
Fumio 2441 195.571 32.32 41.30 pk 150 -108.70
Fumio 2441 191.483 32.62 42.76 pk 150 -107.24
Fumio 2441 980.762 25.36 18.54 pk 500 -481.46
Fumip 2441 671.343 24.61 17.00 pk 200 -183.00
Fumip 2441 3886.000 39.88 98.63 pk 500 -401.37
Fumip 2441 3910.000 40.18 102.09 pk 500 -397.91
Fumip 2441 7086.000 40.57 106.78 pk 500 -393.22
Fumip 2441 7102.000 41.23 115.21 pk 500 -384.79
Fumip 2441 11888.00 44.94 176.60 pk 500 -323.40
Fumip 2441 11158.00 45.26 183.23 pk 500 -316.77
Comments:

* Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

ANNEX A  Transmitter radiated spurious emissions

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HK 116

Freq: 191.142MHz, Emax: 31.54dBuV/m, RBW: 100kHz

90.0
80.0
70.0
60.0
50.0
40.0
300 WWWVN\/\'\/\A AT —pT ”.Vr’\wl\ o
19.3
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2402_TX_1_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HK 116

Freq: 197.275MHz, Emax: 31.79dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
30.00 MW¢WWWWWMMMAMMMMNMWMWWWVMWN$AA ”y
19.13
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2402_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 979.158MHz, Emax: 26.03dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00
30.00
20.00 H IAIA'AVM e LMM
| ) \'\A/\V\ M T IS ol
7.01
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2402_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 2402
Comment 1: Dist.: 3m, Ant.: HL 223, amplif.
Comment 2: Freq: 672.946MHz, Emax: 23.63dBuV/m, RBW: 100kHz
Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00
30.00
20.00 /\V\JW/\ WMWWAMMVWW AN AN, AR AN AN
5.91
200M 300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2402_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 61.13dBpV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

40.00

bt

T T

MWWMMMMMWWMWWMMMWWMwﬂWMﬁmmWMMMWww

S A
v

27.92
1G

1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2402_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
68.7

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 61.13dBpV/m, RBW: 1MHz

65.0

60.0

55.0

50.0

46.8
2.354G 2.37G

238G 2.39G 2.4G 241G 242G 243G 2.451G
Frequency [Hz]

MES 2402_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 61.02dBpV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

40.00

ot

27.78
1G

1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2402_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 61.02dBpV/m, RBW: 1MHz

Level [dBuV/m]
70.4
65.0
60.0
55.0
50.0
44.5 :
2.334G 2.36G 2.38G 2.4G 2.42G 2.44G 2.459G
Frequency [Hz]
MES 2402_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.639GHz, Emax: 52.75dBupV/m, RBW: 1MHz

80.00

70.00

60.00

ﬂmMNMMNNW”MhﬁKAMﬁW

50.00

41.13

o AT 7
MMW

4G

5G 6G 7G 8G
Frequency [Hz]

MES

2402_TX_4_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.0

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.623GHz, Emax: 52.23dBupV/m, RBW: 1MHz

80.0

70.0

60.0

50.0

AL | AMM'.‘VAV MV/\M A

40.7

4G

5G 6G 7G 8G
Frequency [Hz]

MES
LIM

2402_TX_4_ver
FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

90.0

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.888GHz, Emax: 44.44dBpV/m, RBW: 1MHz

80.0

70.0

60.0

50.0

o e A A A M P i (]

40.0

35.5

avpeloa AwtpNrs A

AP

8G

9G 10G 11G 12G
Frequency [Hz]

MES
LIM

2402_TX_5_hor

FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2402

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.992GHz, Emax: 45.24dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

N T e MMMWMMWWMM

40.00 '\I/"/\,\JV'VWV\VM\,N""VA Niuv v’\ APy v

35.35

8G 9G 10G 11G 12G
Frequency [Hz]

MES 2402_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.856GHz, Emax: 44.98dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
20,00 b2ttt W gttt e
35.82
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2402_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.940GHz, Emax: 45.80dBupV/m, RBW: 1MHz

90.00
80.00
70.00
60.00
50.00
40.00 {h
36.34
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2402_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2402

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 25.972GHz, Emax: 46.32dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.0

80.0

70.0

60.0

50.0

100 . W\MWM , MMWWM

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

31.7

MES 2402_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:
Comment 1:
Comment 2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 46.32dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.0
80.0
70.0
60.0
50.0
40.0 »\IW“VAW[\ WMM,\"‘.\/’WV‘AAA MMWVV VV\'\,JIMM/JN\\W T MWW
33.3

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2402_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HK 116

Freg: 191.483MHz, Emax: 32.38dBuV/m, RBW: 100kHz

Level [dBuV/m]
90
80
70
60
50
40
30 MM\MMA APy ArﬁMl‘\,./\A
19
30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
MES 2441_TX_1_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HK 116

Freq: 198.297MHz, Emax: 32.53dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 M ‘\vav“ — PAANA wmwﬁtv
19.06
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2441_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 998.397MHz, Emax: 25.23dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00

20.00 : S el

M\«L J\WWWMW“ A

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

6.24

MES 2441_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.0

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 672.946MHz, Emax: 26.21dBuV/m, RBW: 100kHz
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Frequency [Hz]

MES 2441_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.875GHz, Emax: 47.37dBuV/m, RBW: 1MHz
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70.0
60.0 I
50.0
40.0 MM"‘W”W WWM WW
27.8
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 2441_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.939GHz, Emax: 47.88dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00 I |

50.00
40.00 RSPV WA L St

WMW\PWW h
M

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

27.58

MES 2441_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.832GHz, Emax: 51.83dBupV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.727GHz, Emax: 51.53dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.00

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.936GHz, Emax: 44.30dBupV/m, RBW: 1MHz
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50.00
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Frequency [Hz]
MES 2441_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.303GHz, Emax: 45.17dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

MWMNWMW%WMWWM
VWAMMAMHNWAMMMMWMWWWMM

40.00
36.12

8G 9G 10G 11G 12G
Frequency [Hz]

MES 2441_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.050GHz, Emax: 44.77dBuV/m, RBW: 1MHz
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LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:
Test Site

/ Operator:

Test Condition:
Test Specification:

Comment 1:
Comment 2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 16.269GHz, Emax: 44.79dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
sty e AR o AN AP
40.00
36.44
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2441_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.023GHz, Emax: 44.70dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
4000 RIWIVE ey WMW" ATV YAV
31.57

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2441_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 2441
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 23.775GHz, Emax: 44.53dBuV/m, RBW: 1MHz
Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 e /\\A\L’L\Aﬂ”/\ AA & \/ A l, WA' A/\'\_\\V\V[/Jwv\ VA',’NV“\,\/\M AP/WV\VA AArJ/v !\'\&\W/‘/v
32.26
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2441_TX_7_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HK 116

Freq: 197.956MHz, Emax: 32.18dBuvV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 M MWW o W At
19.18
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2480_TX_1_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HK 116

Freg: 119.940MHz, Emax: 32.18dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 VI\MHV.WW AvA Ao sl nM)
Wiy |
ATV PRIV P Ve
19.15
30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
MES 2480_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 972.745MHz, Emax: 25.64dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
80.00
70.00
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50.00
40.00
30.00
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Frequency [Hz]
MES 2480_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 857.315MHz, Emax: 25.01dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00
30.00
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Frequency [Hz]
MES 2480_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.957GHz, Emax: 47.17dBpV/m, RBW: 1MHz
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Frequency [Hz]
MES 2480_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.967GHz, Emax: 47.46dBupV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.727GHz, Emax: 51.87dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 8.000GHz, Emax: 51.32dBupV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.0

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.944GHz, Emax: 44.11dBuvV/m, RBW: 1MHz

80.0

70.0

60.0

50.0
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Frequency [Hz]
MES 2480_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.896GHz, Emax: 44.55dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.952GHz, Emax: 46.31dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 - PN CTAY LN, Lo MM\MMLMV\M
35.42
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2480_TX_6_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 16.341GHz, Emax: 45.01dBpV/m, RBW: 1MHz

90.00
80.00
70.00
60.00
50.00
MWMWWNWWMN“M»NMMWWMWMWWJWNWMMUMNAJMMJ¢MMMAMNWMMA
40.00 v v
35.42
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2480_TX_6_ver
LIM FCC_restricted
Page 1/1 24.05.2012 10:22 / Antenna vertical GOM-1205-1991 Seite 125 von 225




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 26.023GHz, Emax: 46.71dBpvV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00 NMMWW T WWMMWM nMWW L\“W

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

31.85

MES 2480_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-BR / DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 25.989GHz, Emax: 44.89dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.0
80.0
70.0
60.0
50.0
R WA N T el e T T A
32.6

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2480_TX_7_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HK 116

Freq: 185.691MHz, Emax: 32.67dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 WWVA/\WJV‘N\W "'\/\/\/UWV”W — lewk MANA
MMMMNWMNN%WMNWwMNWNWAWAMJWJMMWWhJMMWNMNM
18.87
30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
MES 2402_TX_1_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HK 116

Freg: 191.483MHz, Emax: 31.29dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 T E—— oA ANWY
W\VVWW
AW\W\,‘, AW
19.27
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2402_TX_1_hor
LIM FCC_restricted
Page 1/1 23.07.2012 07:27 / Antenna horizontal GOM-1205-1991  Seite 129 von 225




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2402

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 895.792MHz, Emax: 37.21dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00 J/“/VM MM
20.00 M N W e W*Wﬂmww- '

6.41

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 2402_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2402

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 894.188MHz, Emax: 30.76dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00 '
20.00 AUAW SRR LR M
i

6.64

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 2402_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2402

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 2.400GHz, Emax: 64.17dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00 I I

50.00

40.00 TEE
MLWwMMMWMNMMMWWMMMWMMMWM.MMMNM

27.69

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2402_TX_3_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 64.64dBpV/m, RBW: 1MHz

90.00
80.00
70.00
60.00 I I
50.00
40.00 JWWMRMMW”“MWWV:"”
28.03
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 2402_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

69.9

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 64.64dBpV/m, RBW: 1MHz

65.0

60.0

55.0

50.0

45.0

40.0

37.1

2.368G 2.38G

2.39G 2.4G 241G 2.42G 2.43G 2.441G
Frequency [Hz]

MES
LIM

2402_TX_3_hor
FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.0

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.768GHz, Emax: 51.47dBpV/m, RBW: 1MHz

80.0

70.0

60.0

50.0

40.4

WMMW

WWMWMWWWWM

4G

5G 6G 7G 8G
Frequency [Hz]

MES
LIM

2402_TX_4_ver
FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.519GHz, Emax: 51.13dBpV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

A AN A A MA_A,
A 12

39.91

WWMWW

PSR RO

4G

5G 6G 7G 8G
Frequency [Hz]

MES

2402_TX_4_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.920GHz, Emax: 44.72dBuv/m, RBW: 1MHz

80.00

70.00

60.00

50.00

40.00

A M Mo A
sl st iAoy A AP b Al

36.11
8G

9G 10G 11G 12G
Frequency [Hz]

MES

2402_TX_5_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.00

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.832GHz, Emax: 44.34dBpV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

A ALty i s A

40.00 FMA\NVAVA.VAMAAW A V/\v' M' AL,

35.72
9G 10G 11G 12G
Frequency [Hz]
MES 2402_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.615GHz, Emax: 45.38dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
4000 V"A AN\/M/\'\WWAMWJ\’\/W
35.83
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2402_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.291GHz, Emax: 45.18dBuv/m, RBW: 1MHz

Level [dBuV/m]
90.0
80.0
70.0
60.0
50.0
ML MWMMWMAVWWWW\WMM
401)wﬂ” A v
35.1
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2402_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 23.877GHz, Emax: 44.91dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 gk M T RN Y A\%/N\ ILALLN T2 N, L2V
32.02

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2402_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.449GHz, Emax: 44.62dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 'AI\ML\ .v:\/’\A/LA A A VA/\\\ mnl A M‘A,\JM/J\ w
B TR ¥ AR TV (T A W |
32.12
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2402_TX_7_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HK 116

Freq: 192.164MHz, Emax: 32.14dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 P T Cl At Aak steatnts
J\M’V\/\/\N W
IAa VSV I WV SPVARe Oy
19.37
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2441_TX_1_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HK 116

Freq: 194.549MHz, Emax: 32.19dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
3000 A'\/VM WWW‘WW WA i
At
WKMWWMWWMAVANMWWWWWMNMMw
20.13
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2441_TX_1_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

90.00

80.00

70.00

60.00

50.00

40.00

30.00

20.00

1:
2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 892.585MHz, Emax: 36.37dBuV/m, RBW: 100kHz

. P e

””W

e e e

=g

6.24
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2441_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 903.808MHz, Emax: 31.58dBuvV/m, RBW: 100kHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00
30.00 VMANMﬁfW%y\vMMAf
20.00 [ ' AWV e e
\NM\MNM“MMJJ“AMMJMwwwwthVdewaNMm
6.61
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2441_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.960GHz, Emax: 47.00dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.994GHz, Emax: 47.04dBpV/m, RBW: 1MHz

90.00
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60.00 I I
50.00
o Wwwh Lo
27.76 !
1 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 2441_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.054GHz, Emax: 51.86dBupV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.695GHz, Emax: 51.42dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.695GHz, Emax: 45.14dBuv/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00
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50.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

90.00

80.00

70.00

60.00

50.00

40.00
35.62

1:
2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.936GHz, Emax: 44.29dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:
Test Site

/ Operator:

Test Condition:
Test Specification:

Comment 1:
Comment 2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.844GHz, Emax: 44.90dBuv/m, RBW: 1MHz

Level [dBuV/m]
90.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.928GHz, Emax: 45.59dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.0

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 46.68dBuvV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 46.53dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
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Frequency [Hz]
MES 2441_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HK 116

Freq: 198.637MHz, Emax: 31.91dBuV/m, RBW: 100kHz
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Frequency [Hz]
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HK 116

Freq: 183.307MHz, Emax: 31.56dBuV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 223, amplif.

Freqg: 911.824MHz, Emax: 35.11dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
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LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.00

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 903.808MHz, Emax: 31.30dBuV/m, RBW: 100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.948GHz, Emax: 47.16dBupV/m, RBW: 1MHz
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LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1:
Comment 2:

90.00

Dist.: 3m, Ant.: HL 025, amplif.
Freq: 3.924GHz, Emax: 47.18dBupV/m, RBW: 1MHz

Level [dBuV/m]
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LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.679GHz, Emax: 51.71dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.543GHz, Emax: 51.95dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

1:
2:

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00
35.67

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.679GHz, Emax: 44.59dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.0

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.888GHz, Emax: 44.27dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.615GHz, Emax: 45.44dBpvV/m, RBW: 1MHz

Level [dBuV/m]
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LIM FCC_restricted

Page 1/1 20.07.2012 15:11 / Antenna vertical GOM-1205-1991 Seite 167 von 225



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.964GHz, Emax: 45.94dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00
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LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

Setup: BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 2480
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.466GHz, Emax: 46.36dBuV/m, RBW: 1MHz
Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 r‘VV‘VA MM‘MJ'M“A\,MVMWA /\A'Awl . WWW[I M\V\W/‘/’VK 2 /\N\/J\NM'L\« Ww
33.38
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2480_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 2-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 45.13dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 L MM WM Aty Lok , rw/\’\ /N»\‘AJ.VMMWW
B A U LW AN (e B
32.72
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2480_TX_7_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HK 116

Freq: 194.208MHz, Emax: 31.50dBuV/m, RBW: 100kHz

90.00
80.00
70.00 |
60.00
50.00
40.00
30.00 ettt
Ao o A A Gt
M | g p A AN
19.18
30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
MES 2402_TX_1_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HK 116

Freq: 190.802MHz, Emax: 32.10dBuV/m, RBW: 100kHz

90.00
80.00
70.00
60.00
50.00
40.00
30.00 W,\M/N\/\/\/\/\N\/\/\WW”‘“'W" b radie
e MWMWWJMWLAMWNWJN
“\JvﬂmuwwMMANWWwwwWwwWMNV““
18.95
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2402_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 998.397MHz, Emax: 25.22dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00
30.00
20.00 W\/""\M"“’W 'Awlw - MMW
6.37
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2402_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 2402
Comment 1: Dist.: 3m, Ant.: HL 223, amplif.
Comment 2: Freq: 323.447MHz, Emax: 24.64dBuV/m, RBW: 100kHz
Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00
30.00
2000 f VAA\,‘W N s s e
w Iy
7
5.78
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2402_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 65.48dBupV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

NWW%MMMWWWMW
W”WM

40.00

"

W’WWWM

28.06
1G

1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2402_TX_3_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 65.48dBupV/m, RBW: 1MHz

70.8
65.0
60.0
55.0
49.5 :
2.346G 2.36G 2.38G 2.4G 2.42G 2.451G
Frequency [Hz]
MES 2402_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / ©NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 65.50dBpV/m, RBW: 1MHz

90
80
70 —
60 l
50
Mwwwwwwwwwwmemw%&wwmwmm
40 NWWMJWWM# it A
MWMWW
30
20
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 2402_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

72.40

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 2.400GHz, Emax: 65.50dBpV/m, RBW: 1MHz

60.00

50.00

40.00

27.65

2.347G 2.36G

2.38G 2.4G 2.42G 2.44G 2.453G
Frequency [Hz]

MES
LIM

2402_TX_3_ver
FCC_restricte

d
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.760GHz, Emax: 51.59dBupV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

i Al AN

40.47

M/WfM/wﬂﬁh$MAWw~wwwwar“W“wf Yoo

4G

5G 6G 7G 8G
Frequency [Hz]

MES

2402_TX_4_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 8.000GHz, Emax: 51.81dBpV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

|y A.'MAAA O NAY

40.15

vt
At T TS

4G

5G 6G 7G 8G
Frequency [Hz]

MES

2402_TX_4_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

90.00

1:
2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.952GHz, Emax: 44.82dBupV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

st s MM

WWMWMWMWW

40.00

36.44

8G

9G 10G 11G 12G
Frequency [Hz]

MES
LIM

2402_TX_5_hor
FCC_restricte

d
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.952GHz, Emax: 44.30dBupV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

ot AP A Ay At i
40.00 WWWWW”W
35.84

8G 9G 10G 11G 12G
Frequency [Hz]
MES 2402_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 18.000GHz, Emax: 45.78dBuV/m, RBW: 1MHz

90.00
80.00
70.00
60.00
50.00
JNWWW“MMNWJWNWWAMMNwMMMJHJJVVNWMUMNﬂ
40.00 -
36.58
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2402_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.940GHz, Emax: 45.26dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
‘ AMWWAWMWMWMMMWWWWMW
40.00 fo
35.49
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2402_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2402

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 26.006GHz, Emax: 44.99dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

A et T i B wa ]

32.51

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

MES 2402_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.00

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2402

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 25.410GHz, Emax: 44.13dBpV/m, RBW: 1MHz

80.00

70.00

60.00

50.00

. | iy I VAW e

40.00M%MWWN e [ nd P

32.32
18G 19G

20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

MES 2402_TX_7_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HK 116

Freq: 193.527MHz, Emax: 31.43dBuV/m, RBW: 100kHz

90.00
80.00
70.00 |
60.00
50.00
40.00
30.00 ANVNWAWVW'MVNWJ ool
w*%“WMWMwMWNW“MJmM“MMMWJ
19.08
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2441_TX_1_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A

Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 2441
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 179.559MHz, Emax: 31.36dBuV/m, RBW: 100kHz
Level [dBuV/m]
90.00
80.00
70.00 |
60.00
50.00
40.00
30.00 ANMMMMWMWMVWMJW PV
" WMW
AL A it A s A
19.22
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2441_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 975.952MHz, Emax: 25.68dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00
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Frequency [Hz]

MES 2441_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 296.192MHz, Emax: 27.87dBuV/m, RBW: 100kHz

80.00

70.00

60.00

50.00

40.00

30.00
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Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / ©NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.954GHz, Emax: 46.85dBupV/m, RBW: 1MHz

90
80
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60
50
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® mewwwwwmm gl
28
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 2441_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.918GHz, Emax: 46.99dBuV/m, RBW: 1MHz
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2441_TX_3_ver
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.0

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.840GHz, Emax: 51.79dBpV/m, RBW: 1MHz
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70.0
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2441_TX_4_hor
FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.599GHz, Emax: 51.93dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.968GHz, Emax: 44.31dBuv/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00
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Frequency [Hz]

MES 2441_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment

2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.888GHz, Emax: 44.45dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.747GHz, Emax: 44.82dBuv/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
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Frequency [Hz]
MES 2441_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.940GHz, Emax: 45.24dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
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Frequency [Hz]
MES 2441_TX_6_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]
90.00

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2441

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 25.972GHz, Emax: 44.87dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 26.006GHz, Emax: 45.04dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

Vi
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Frequency [Hz]

MES 2441_TX_7_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HK 116

Freq: 194.549MHz, Emax: 32.69dBuV/m, RBW: 100kHz

90.00
80.00
70.00 |
60.00
50.00
40.00
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19.14
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2480_TX_1_hor
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

Field Strength
SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HK 116

Freg: 191.483MHz, Emax: 31.95dBuV/m, RBW: 100kHz

90.00
80.00
70.00 |
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50.00
40.00
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19.26
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 2480_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 998.397MHz, Emax: 25.49dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
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50.00
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Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 993.587MHz, Emax: 22.85dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00
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Page 1/1 24.05.2012 14:17 / Antenna vertical GOM-1205-1991 Seite 204 von 225




Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / ©NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.964GHz, Emax: 47.19dBupV/m, RBW: 1MHz
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kwmwaﬂwmﬁ*wMWmeNw%MN%MMwwwMMWﬂW
28
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 2480_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, amplif.

Freq: 3.900GHz, Emax: 46.75dBuV/m, RBW: 1MHz
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Frequency [Hz]
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LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.567GHz, Emax: 51.38dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 7.864GHz, Emax: 51.46dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.952GHz, Emax: 45.04dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:

Comment
Comment

90.00

80.00

70.00

60.00

50.00

40.00
35.62

1:
2:

Level [dBuV/m]

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 11.984GHz, Emax: 45.06dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

SUBPART C

Robert Bosch Car Multimedia GmbH /  GOM-1205-1991
Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 2480

Dist.: 3m, Ant.: HL 025, ampl.+HP.

Freq: 17.218GHz, Emax: 44.69dBuv/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.940GHz, Emax: 45.87dBuV/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 26.006GHz, Emax: 44.70dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-EDR / 3-DH5 / Pmax / NAV-GPS-CD-ON / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 26.006GHz, Emax: 45.34dBupvV/m, RBW: 1MHz

Level [dBuV/m]
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ANNEX B  Receiver radiated spurious emissions

Test Report No.: GOM-1205-1991-TFC247B-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:195.571MHz Emax:31.32dBuvV/m RBW: 100 kHz

Level [dBuV/m]
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Frequency [Hz]
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MES 2441_RX_1_hor
LIM RSS_Gen_Rx
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:191.483MHz Emax:31.62dBuV/m RBW: 100 kHz

Level [dBuV/m]
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40.00
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:980.762MHz Emax:25.36dBuv/m RBW: 100 kHz

Level [dBuV/m]
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10.00
6.56

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 2441_RX_2_hor
LIM RSS_Gen_Rx
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:671.343MHz Emax:24.61dBuv/m RBW: 100 kHz

Level [dBuV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.

Comment 2: Freq:3.886GHz Emax:39.88dBuv/m RBW: 1 MHz

Level [dBuV/m]
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55.00
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45.00

40.00 NWW M

35.00 w’”l WYV

30.00 WUA'IV\MA"A" A'WMM
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.

Comment 2: Freq:3.910GHz Emax:40.18dBuv/m RBW: 1 MHz

Level [dBuV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.

Comment 2: Freq:7.086GHz Emax:40.57dBuv/m RBW: 1 MHz

Level [dBuV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.

Comment 2: Freq:7.102GHz Emax:41.23dBuv/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.

Comment 2: Freq:11.888GHz Emax:44.94dBuvV/m RBW: 1 MHz

Level [dBuV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS—-GEN

Approval Holder: Robert Bosch Car Multimedia GmbH /  GOM-1205-1991

EUT / Model: Navigation mit GPS+ BT+ Rundfunkempfang / Nissan LCN2.0A
Setup: BT-BR / RX_Idle / NAV-GPS-CD-ON / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)

Test Specification: Freq. / CH: 2441

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.

Comment 2: Freq:11.158GHz Emax:45.26dBuV/m RBW: 1 MHz

Level [dBuV/m]
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